
EnvironmentEnvironment
EngineeringEngineering
Environment
Engineering



Published By: 

 
  Physics Wallah 

ISBN: 978-93-94342-39-2 

Mobile App: Physics Wallah (Available on Play Store) 

  

Website: www.pw.live 

Email: support@pw.live 

 

Rights 

All rights will be reserved by Publisher. No part of this book may be used or reproduced in any manner 

whatsoever without the written permission from author or publisher. 

In the interest of student's community: 

Circulation of soft copy of Book(s) in PDF or other equivalent format(s) through any social media channels, 

emails, etc. or any other channels through mobiles, laptops or desktop is a criminal offence. Anybody 

circulating, downloading, storing, soft copy of the book on his device(s) is in breach of Copyright Act. Further 
[...]
 
  

 eq wt of CaCO3 + 
2+

2+

Mg

eq wt of Mg

 
 
  

 eq wt of CaCO3 

o Carbonate hardness CH = min 
Alkalinity

Total hardness





 

o Non-carbonate hardness NCH = total hardness – alkalinity 

TA > TH TH > TA 

CH > TA CH > TA 

NCH = 0 NCH = TH – TA 

Sodium alkalinity is present Sodium alkalinity is absent 

• Hardness – Versenate method, EDTA Titrant, EBT indicator (Wine Red to Blue). 

Total Hardness Nature of Water 

< 75 Soft 

75 – 150 Moderatery Hard 

150 – 130 Hard 

> 300 Very Hard 



  

GATE WALLAH CIVIL HANDBOOK 
6.12 

Environmental Engineering 

(i) Microbiological Examination of Water 

• This includes both bacteriological and biological examination. Bacteriological examination of a sample is aimed 

at determining its fitness for  use for human consumption and for industries such as food processing and dairy. 

Biological examination is aimed at determining the presence of microscopic organisms, other than bacteria, such 

as algae, moulds or fungi, yeasts, protozoa, rotifers etc. 

• Indicator organisms 

➢ Pathogenic bacteria and other organisms are usually difficult to detect in a water supply because of their 

small numbers. 

➢ The indirect evidence of presence of the pathogenic bacteria in water is obtained by testing the water for 

indicator organisms. 

➢ The faecal bacteria although harmless in their normal habitat, do indicate pollution if found in water and 

give warning that the water must be potentially dangerous. 

➢ The coliforms and E-coli are normally used as indicator organisms, since they are present in large numbers 

than pathogens. They lend themselves to numerical evaluation as well as qualitative distinction. They are 

also identifiable by relatively simple analytical procedures, providing information quickly and economically. 

• Coliform index 

➢ The number of coliforms in a water sample is deduced from positive results obtained in fermentation tubes 

inoculated with portions of varying sizes. The result so obtained is approximate and this approximate or 

probable number is known as coliform index. For a single sample with only a few portions, the index is 

taken as the reciprocal of the smallest portion showing positive results. 

• Most probable number (MPN) 

➢ MPN of coliform of E-coli is defined as the bacterial density, which if present in same under examination, 

would more frequently than any other, have given the observed analytical result. 

➢ It is determined by applying laws of probabilities to the available test data. Standard tables are available to 

determine MPN of test results. 

• Coliform test: two standard test techniques are available for the coliform group. 

➢ Multiple tube fermentation technique 

o It consist of following tests in three stages: 

➢ Presumptive test: positive test shows the presence of any member of the coliform group. 

➢ Confirmed test: it confirms the presence of coliform organisms. 

➢ Complete test: the formation of gas. 

➢ Membrane filter technique: (MAINS) 

o It is relatively a recent development of field measurement of bacteria. The method permits field 

filtration of the water sample and shipment of filters to the laboratory. 



  

GATE WALLAH CIVIL HANDBOOK 
6.13 

Environmental Engineering 

➢ The method consists of filtering the sample of water through a filter membrane of uniform microscopic 

pores small enough to retain all the coliforms and other bacteria. 

o This membrane is then put in contact with nutrients (M-endo) to promote the growth of coliform 

bacteria to grow into visible colonies that are then counted. 

o The results are reported in number of organisms per 100 ml of water. 

o  This method has a higher degree of precision than the multiple-tube fermentation test. 

• The coliform bacilli are essentially lactose fermenters, non-sporing and gram negative 

• The technical definition of this coliform group is all the aerobic and facultative anaerobic gram negative, non-

spore forming, rod shaped bacteria that ferment lactose formation within 48 hours at 35° 

• Gram negative bacteria – (Red after gram stain technique), Gram positive bacteria (Blue)  

• 
No of positive tube 100

MPN (per100 ml)
ml of sample in negative tube ml of sample in all tube


=


 

(j) Water Borne Diseases 

Bacterial Infection 

(1) Tuberculosis: (from waste water and polluted streams) caused by Myco bacterium Tuber culosis 

(2) Paratyphoid fever: (Salmonella Para typhi) 

(i) Typhoid fever (Salmonella typhii) 

➢ Common in waste water and effluents in times of epidemies 

(ii) Cholera – Caused by vibrio cholerae bacteria 

(iii) Bacillary dysentery (caused by shiga bacillus) 

Diseases caused by Viral Infections 

(1) Infections Hepatitis Jaundice infection (Hepatitis Virus): Exact mode of transmission not yet known. Found in 

effluents from biological waste water treatment plants. 

(2) Polio myelitis (caused by Polio Virus) 

Protozoal Infections 

• Amoebic dysentery: Caused by entamoeba histolytica germ spread by contaminated waters and sludge used as 

fertilizer. Common in hot climates. 

1.4  Treatment of Water 

(a) Aeration: 

The process in which water is brought in intimate contact with air, so as to allow absorption in order to carry out removal 

of foul gaseous impurities. 

• It removes CO2 and H2S gases, organic matter, volatile liquids like phenol and humic acids, dissolved minerals 

(Fe, Mn) 

• It is adopted for treatment of water devoid of O2 like ground water and water from lakes. 

• Methods of aeration 

➢ Spray nozzle 

➢ Tray tower 



  

GATE WALLAH CIVIL HANDBOOK 
6.14 

Environmental Engineering 

➢ Cascade aerator 

➢ Diffused air method 

 

(b) Plain Sedimentation 

   

w
2
S

w

4
gd ( )

3V
C

p

D

 −
=


 

  D

24
C ( laminar)

Re
=  

  D

24 3
C 0.24 ( Transition)

Re Re
= + +  

  CD = 0.4 (Turbulent) 

  

2

S

gd
V (G 1) For d 0.1mm, laminar

180
= −   

Hazen formula for setting velocity  

   
2 1

S

3T 70
V 418 (G 1)d (d 10 mm)

100

−+
= −   

   
1

S

3T 70
V 418 (G 1)d (10 mm 1mm)

100

−+
= − −  

 Newton formula  

   SV 1.8 gd (G 1) (d 1mm)=  −   

• Design data for plain sedimentation unit  

  V0 = 10 to 20 m3/d/m2 

  D.T= 4 to 8 hours  

  VH = 0.15 to 0.9 m/min  (0.3 m/min) 

The length of sedimentation tank should be at least four times the breadth of the tank. The Breadth of 

sedimentation tank should be 10 to 12 m depth should be 3 to 4.5 m. 

• The deviation of actual flow of tank from the flow pattern of Ideal tank is called short circulating.  

• In short-circuiting, top layers of water has detention time which is far less than the detention time of bottom 

layer.  

   d

Flow through period
100

Theoretical detention time
 =   

It varies between 0.25 to 0.5 

• Tube Settlers D.T < or = 10 minutes  

• Width of tank – 10 to 12 m  

Length approx. 4 times width 

Sludge zone depth = 0.8 m to 1.2 m  

Depth of tank = 3 m  

Volume of circular tank = D2 (0.785 H + 0.011 D) 



  

GATE WALLAH CIVIL HANDBOOK 
6.15 

Environmental Engineering 

(c) Coagulation: 

• Efficiency of plain sedimentation is comparatively reduced if water consists of fine suspended particles. In this 

process certain chemicals (coagulants) added in water to neutralize negative protective charges present on 

particles resulting in increased opportunity of contact between particles and sticky precipitates form bigger 

particles which can get easily settled. 

 

Mechanism: 

• Ionic layer compression  

• Charge neutralisation and Adsorption  

• Sweep coagulation  

• Inter-particle bridging  

Alum  

2 4 3 2 3 2 4 3 2 2Al (SO ) 18H O 3Ca(HCO ) 3CaSO 2Al(OH) 6CO 18H O+ ⎯⎯→ + + +  

1gm of Alum gives = 0.234g of Al(OH)3 precipitate 

• Difficult to dewater the sludge formed.  

• Removes colour, odour, improve taste of water  

➢ Very effective in the pH range of 6.5 to 8.5 and it also need alkalinity in water.  

➢ As soon as Alum is added Alkalinity decreases and turbidity increases, permanent hardness increases. 

➢ It removes taste, colour, odour and microorganisms from water. Dose of alum depends upon turbidity and 

colour of water and is determined using jar test. 

Copperas (FeSO4.7H2O) 

(i) When lime is added first  

FeSO4.7H2O + Ca(OH)2 ⎯⎯→ Fe(OH)3 + CaSO4 + 7 H2O 

(ii)  When Copperas is added first 

 FeSO4 7H2O + Ca(HCO3)2  ⎯⎯→  Fe(HCO3)2 + CaSO4 + 7H2O 

 Fe(HCO3)2 + 2Ca(OH)2  ⎯⎯→  Fe(OH)2 + 2CaCO3 + 2H2O 

 4Fe(OH)2 + O2 + O2 + H2O ⎯⎯→ 4Fe(OH)3 

Copperas is extensively used as a coagulant for raw water that are not coloured. It is generally cheaper than alum, and 

function effectively in the pH range of 8.5 and above.  

Chlorinated copperas 

• Colour is not a constraint  

• Very effective to coagulate water, pH < 6. 5 and pH > 8.5  

Sodium Aluminate (Na2Al2O4) 

• Expensive,  

• Independent of pH  

• Doesn’t produce permanent hardness in water  

• 2 2 4 3 2 2 4 2 3 2 2Na Al O Ca(HCO ) CaAl O Na CO CO H O+ ⎯⎯→  + + +  

• It does not require any alkalinity to be present in water, moreover also removes hardness from water unlike other 

coagulants. 

It is generally used in boiler feed water, and is costlier than alum. 



  

GATE WALLAH CIVIL HANDBOOK 
6.16 

Environmental Engineering 

Comparison of Alum and Iron Salt 

(i) Iron salts produces heavy floc and can therefore, remove much more suspended matter than the alum.  

(ii) Iron salt, being good oxidising agents can remove hydrogen sulphide and its corresponding taste and odours 

from water.  

(iii)  Iron salt can be used over a wider range of pH values.  

(iv)  Iron salts cause staining and promote the growth of Iron bacteria in the distribution system.  

(v)  Iron salt imparts more corrosiveness to water than that which is imparted by alum.  

(vi) The handling and storing of iron salt require more skill and control, as they are corrosive and deliquescent. 

Whereas, no such skilled super vision is required for handling alum.  

Note: Iron salts are used as coagulants more frequently for treating sewage, and alum is used more frequently for 

treating raw waters. 

Rapid mixer or flash mixer  

 DT = 1 to 3 min  

 G = 700 to 100 S–1  

 Depth = 1 to 1.5 meter  

• Types of mixers 

➢ Mixing basins: in this, mixing is induced by generating turbulence which is achieved by rapid. A changing 

direction of flow of water either in vertical or horizontal plane. (i) around and end type (ii) over and under 

type. 

➢ Mechanical mixers: In this, mixing is induced by vigorous agitation of coagulants into the water. Intensity 

of which is represented in terms of parameters temporal mean velocity gradient that signifies that relative 

velocity between the particles located at a particular distance from each other. 

P
G

V
=


 

➢  P- in watt  -N.s/m2 V-m3 G-s–1 

➢ Deep circular or square tanks are provided in this case with D:W = 1 : 1 to 3 : 1, detention time of these 

tanks is in the range of 30 to 60 sec. Temporal mean velocity gradient is greater than G  300/sec. 

• DESIGN consideration 

➢ Velocity of tip vt = rtip 

o rtip = rcenter of paddle + 
width of paddle

2
 

o  = 
2

60

N
 

➢ Power delivered 

31

2
D p rP C A v=   

o CD = 1.8 for paddles with flat blades 

o AP – area of paddles, 

 Flocculation (Slow Mixing) 

small dense flocs

large light flocs

G t

G t

  =

  =
 



  

GATE WALLAH CIVIL HANDBOOK 
6.17 

Environmental Engineering 

• Tapered flocculation: As large dense flocks get easily settled, it is advantageous to vary the value of G along 

the length of flocculation tank, small dense flocks formed in initial section which combines with larger lighter 

flocks to give large dense flocks. G in tank is made to vary from 100/s in first stage to 50 to 60/s in the second 

stage and then brought down to 20/s in third stage in the direction of flow. 

• The desirable value of velocity gradient G in a flocculator vary from 20 to 75/sec and Gtd vary from 2 – 6 × 104 

for aluminum coagulants and 1 – 1.5 × 105 for ferric coagulants. 

• Detention period of less than 10 minutes should be avoided; the usual detention period varies from 10 to 30 

minutes. 

 D.T = 20 – 40 min  

 G = 20 to 80 s–1  

 Depth = 2 to 4 m  

 Sedimentation 

• Sedimentation unit with coagulation   

 SLR = 20 – 30 m3/d/m2 

 D.T = 2 to 4 hour  

 Depth = 3m to 6 m  

• The complete process of coagulation sedimentation may help in remove turbidity up to as low values as 10 – 20 

mg/l. 

It may also help in reducing the bacteria from the water and thento reduce the B-coli index by as much as 70%  

• Dry sludge produced in mg/day = Q[SS removed in mg/L + 0.24 × Alum dose (mg/l) + misc chemical added to 

raw water like carbon, clay polymer] 

(d) Filtration 

• Filtration remove flocks and smaller un-sedimented particles. It also removes dissolved organic matter, minerals 

and microorganisms. When water is filtered through the bed of filter media, following actions take place: 

➢ Mechanical straining: suspended particles are usually larger than pore spaces of filter media, hence they 

are arrested and removed, the major removal takes place only in the upper few centimeters of the filter 

media. These arrested particles form a mat, and further help in straining the impurities. 

➢ Sedimentation: due to removal of turbulence from water, particles settle down on the surface of sand grains. 

➢ Biological action: after initial run, upper layer of sand grains become coated with reddish brown sticky 

deposit of partly decomposed organic matter together with iron, manganese, Aluminium and silica. Where 

algae, bacteria, protozoa exist. This film is called schmutzdecke or dirty skin. Bacteria not only break-down 

organic impurities, and convert them into harmless compounds, but also destroy each other. 

➢ Electrolytic action:  sand grains in filter and impurities have opposite charges, during interaction charges 

gets neutralized and during back washing get removed. 

• Filter Media 

➢ Sand: it is the cheapest filter medium and is widely  used. Sand used for filters should be free from clay, silt, 

loam, suspended matter and other organic matter. It should be fairly uniform and of proper size. 

Type Slow Sand Rapid sand 

Effective size 0.2 to 0.35 mm 0.35 to 0.55 mm 

Uniformity coefficient 1.8 to 3 1.2 to 1.8 

➢ Anthracite: crushed anthracite has been successfully used as filter medium as a substitute for sand in some 

filters and may be used in conjunction with sand and other materials in mixed media filters. It is costlier per 

ton than sand but has greater volume per unit weight. 



  

GATE WALLAH CIVIL HANDBOOK 
6.18 

Environmental Engineering 

➢ Garnet sand: it has high specific gravity (4.2) and is a dense material. Because of its high cost it cannot be 

used as a sole filter material however, it may be used as a constituent in mixed media filter. 

• Slow sand filter 

➢ They are so called because the rate of filtration through them may be only twentieth or less, of rate of 

filtration through rapid gravity filters. Because of low filtration rates, slow sand filters require large areas of 

land and are costy to install. They are also expensive to operate due to laborious method of bed cleaning by 

surface scrapping. 

➢ In slow sand filter, filtering action mostly takes place at or near the surface of the sand. At the surface a layer 

(schmutzdecke) rapidly builds up due to biological metabolism of organic impurities into harmless 

compounds. This layer further helps in absorbing and straining out the impurities. 

➢ They do not utilize coagulation to prepare water for filtration and only pretreatment used is plain 

sedimentation. Due to this, the SSf are not suitable for dealing with waters containing any appreciable 

quantity of suspended matter. 

➢ The normal rate of flow in slow sand filters may be between 100 to 200 liters per hour per m2 of filter area. 

They are highly effective in removal of bacterial load from water. They are expected to remove 98 to 99% of 